Parts List
ltem | Qty Part Number A
1 1 |P18-3 BODY
2 1 |P18-3 AGS
3 | 1 |P18-3CBS B
4 1 |P18-3 BLANKS
5 1 |P18-3 DECALS
B
C
D
E
F
G
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Parts List
ltem | Qty Part Number A
1 1 [P18-3 Body
B
C
D
E
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Parts List
ltem | Qty Part Number A
1 1 |CUP WASHER (1)
(3) (1)
2 1 |[M4 X 10MM
3 1 [M4 NUT B
4 1 |CUP WASHER (1)
(3) (1) (1)
5 1 |M5 SCREW (1) (1) B
@ 6 1 |Piano hinge v2
7 1 |M4 X 10MM (1)
8 1 |[M4 NUT (1)
m 9 1 |M4 NUT (2) B
1

RN
o

M5 SCREW (1) (1)

(1)
6 11 | 1 |CUP WASHER (1) c

(3) (1) (2)

12 | 1 |[M5SCREW (1) (1)
(2)

13 | 1 [M4X10MM (2) -
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Parts List
Item | Qty Part Number A
1 1 |Component8
2 1 |Component9
3 1 |Component10 B
B
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Parts List
Item | Qty Part Number A
1 1 |Component1
2 1 |Component2
3 1 |Component3 B
4 1 |Component4
) 1 |Component5
6 1 | Component6
7 1 | Component? B
8 1 |Component8
9 1 |Component9
C
D
E
F
G
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